
A V A I L A B L E  S Y S T E M  C O M P O N E N T S

COMBINE BASE & FLASHING KIT:

CHOOSE YOUR BRACKET:

30110182012022

3013019

3013021

PRODUCT 
IMAGE

PART  
NUMBER

PART  
DESCRIPTION

BOX 
QUANTITY 

PALLET 
QUANTITY

INCLUDES (2) 5/16” X 4” LAG SCREW, (2) 5/16” EPDM BONDED WASHERS

3013019
TR BASE  

UNIVERSAL AL 12 864

INCLUDES (1) 5/16”-18 NYLON PATCH CAP SCREW W/WASHER, (1) 5/16” X 1-1/4” BONDED SEALING WASHER,  
(1) EPDM COUNTER FLASHING COLLAR, AND (1) 5/16”-18 GRADE 8 BASE-TO-POST SCREW

3013021 TR FLASH F W/3.25” 
POST AL MLL 12 504

3013022 TR FLASH W W/4” 
POST AL MLL 12 432

3013023 TR FLASH S W/3.25” 
POST AL MLL 12 432

INCLUDES (1) HEX FLANGE BOLT, FULL THREAD 5/16”-18, UNIVERSAL CLICKER X 3/4”

2012022 CF UNIV L-FOOT MLL 3” 50 4800

INCLUDES (1) 3/8”-16 X 1.25” HEX HD CAP SCREW AND (1) 3/8”-16 FLANGE NUT FOR RACKING

3011018 L-FOOT SCL-101 BLK 3” 50 6000

INCLUDES (1) TEK SCREW (DOES NOT INCLUDE ONE HOLE PIPE STRAP & CONDUIT)

3011011 CONDUIT BRKT TILE MLL 60 4320

INCLUDES  (2) EPDM COUNTER FLASHING COLLARS

3013020 CPT FLASH CONDT  
AL MLL 9”&18” 12 528

BA
SE

FL
A

SH
IN

G
 K

IT
S

BR
A

CK
ET

S
A

CC
ES

SO
RI

ES

VE
RS

IO
N 

1.
4

3013022

3013023


